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History of this test report

I No additional attachment.

[] Additional attachment were issued as following record:

Attachment No. Issue Date Description
SPORTON International Inc. Page No. i
TEL : 886-2-2696-2468 Issued Date : Aug. 05, 2004

FAX : 886-2-2696-2255



e a FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

1. General Description of Equipment under Test

1.1. Applicant

3Com Corporation
5500 Great America Pkwy Santa Clara, CA. 95052 USA

1.2. Manufacturer

DONGGUAN G-COM COMPUTER CO., LTD.
1% Row Yin Shan Rd., Yin Hwu Industrial Area, Qingxi Town, Dong Guan City, Guang Dong, China

1.3. Basic Description of Equipment under Test

This product is a module of Wireless Access Point / Ethernet Bridge with 802.11a/b/g wireless
solution. The technical data has been listed on section “ Features of Equipment under Test "

1.4. Features of EqQuipment under Test

ITEMS DESCRIPTION
Type of Modulation OFDM (BPSK / QPSK / 16QAM / 64QAM)
Number of Channels Normal Mode (12), Turbo Mode (5)

5180 ~ 5240MHz, 5260 ~ 5320NHz

Frequency Band 5745 ~ 5805MHz

Carrier Frequency Please reference table below.

Channel Bandwidth Normal Mode (39MHz), Turbo Mode (58MHZz)

Normal : 23.65 dBm

RF Conducted Output Power Turbo : 16.80 dBm

Function Type Transceiver
Power Rating (DC/AC, Voltage) 5 VDC from 90~240VAC power adapter
Temperature Range (Operating) 0~55C

Note: Only the test result of 802.11a part is shown in this test report.

SPORTON International Inc. Page No. : 10f116
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1.5. Antenna Description

3 types of antenna are filed in this project.

No. Antenna Type Gain (dBi)

2.5dBi @2.4GHz

1 Printed Monopole (GEM-220838-W 1500) 5.0dBi @5.0GHz

5.15dBi @2.4GHz

2 Monopole (Rubber duck antenna) 4.380Bi @5.0GHz

1.58dBi @2.4GHz

3 Chip Ant
Ip Antenna 3.53dBi @5.0GHz

Note: This EUT is for professional use. The installation of this EUT will be handled by
technical people with special skill, not the normal end users. If antenna 1 or antenna 2 is
used in installation, then the operation on the frequency band, 5.15~5.25GHz, will be
turned off by software.

SPORTON International Inc. Page No. : 2 0f 116
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1.6. Table for Carrier Frequencies

Normal Mode

Channel | Frequency |Channel | Frequency
1 5180 MHz 9 5745 MHz
2 5200 MHz 10 5765 MHz
3 5220 MHz 11 5785 MHz
4 5240 MHz 12 5805 MHz
5 5260 MHz 13
6 5280 MHz 14
7 5300 MHz 15
8 5320 MHz 16
Turbo Mode
Channel | Frequency
1 5210 MHz
2 5250 MHz
3 5290 MHz
4 5760 MHz
5 5800 MHz
SPORTON International Inc. Page No. : 30f 116
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2. Test Configuration of the Equipment under Test

2.1. Description of the Test

a. During testing, the equipment was placed on a non-conducting support.

b. The following test modes were performed:
Mode 1 : Ant. 1 (GEM-220838-W 1500)
Mode 2 : Ant. 2 (Rubber duck antenna)
Mode 3 : Ant. 3 (Internal antenna)

c. Spurious emission below 1GHz is independent of channel selection, so only normal mode channel 12
was tested.

d. The EUT has been programmed to continuously transmit or receive during testing. The used peripherals
as well as the configuration fulfill the requirements of ANSI C63.4:2001.

e. The configuration is operated in a manner which tends to maximize its emission characteristics in a
typical application.

2.2. Frequency Range Investigated

a. Conducted power line test: from 150 kHz to 30 MHz
b. Radiated emission test: from 30 MHz to 40,000 MHz

SPORTON International Inc. Page No. : 40f 116
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2.3. Description of Test Supporting Units

Support Unit 1. — Notebook (NEC) — for remote workstation

FCCID - N/A

Model No. : VERSA VX

Serial No. : SP0034

Remark : This support device was tested to comply with FCC standards and

authorized under Declaration of Conformity.

Support Unit 2. — Notebook (Dell) — for remote workstation

FCCID :N/A

Model No. : D505

Serial No. : SP0035

Remark : This support device was tested to comply with FCC standards and

authorized under Declaration of Conformity.

2.4. Connection Diagram of Test System

Remote

Workstation

EUT

Adapter

SPORTON International Inc. Page No. : 50f 116
TEL : 886-2-2696-2468 Issued Date : Aug. 05, 2004

FAX : 886-2-2696-2255



FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

2.5. Test Software

There are 2 softwares installed in the remote station ( notebook ) can be used in the testing.

a. Channel & Power Controlling Software: This was provided by the manufacturer and is able to let the test
engineer select the operating channel as well as the RF output power. The parameters for channel
selection is trying to offer the test engineer the ability to fix the operating channel for testing, both normal
data and continuously transmitting modes are allowed, and that for RF output power selection is for the
setting of RF output power expected by the customer and is going to be fixed on the firmware of the final
end product.

b. “H"” Pattern Generator: Except Access Point, the supporting equipment such as monitor or printer is
always available. Under testing, these supporting equipment has to also under working condition. “H”
Pattern Generator is able to continuously transmitting “H” character to those supporting equipments.

SPORTON International Inc. Page No. : 6 0f 116
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3. Test Location and Standards

3.1. Test Location

Test Location : Sporton Hwa Ya Testing Building

Address : No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park, Kwei-Shan Hsiang, Tao
Yuan Hsien, Taiwan, R.O.C.
Tel: +886 3 327 3456 Fax: +886 3 318 0055

Test Site No. : CO04-HY, 03CHO3-HY

3.2. Test Conditions

Normal Voltage : 120V/60Hz
Extreme Voltage : 138V and 102V
Normal Temperature :20 °C

Extreme Temperature  :-20 °C and 50 C

3.3. Standards for Methods of Measurement

Here is the list of the standards followed in this test report.

ANSI C63.4-2001
47 CFR Part 15 Subpart C ( Section 15.407)

3.4. DoC Statement

This EUT is also classified as a device of computer peripheral Class B which DoC has to be followed. It has
been verified according to the rule of 47 CFR part 15 Subpart B, and found that all the requirements has

been fulfilled.
SPORTON International Inc. Page No. : 7 0f 116
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4. List of Measurements

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

4.1. Summary of the Test Results

Report No.: F453118

Applied Standard: 47 CFR Part 15 and Part 2

Paragraph FCC Rule Description of Test Result
5.1 15.407(a) 26dB Bandwidth Pass
5.2 15.407(a) Maximum Peak Transmit Power Pass
5.3 15.407(a) Peak Power Spectral Density Pass
54 15.407(a) The Ratio of the Peak Excursion Pass
5.5 15.407(b) Band Edges of the Operation Frequency Pass
5.6 15.209/15.407(b) | Spurious Radiated Emission Pass
5.7 15.407(g) Frequency Stability Pass
5.8 15.107/15.207 AC Power Line Conducted Emission Pass
5.9 15.203/15.407(a) | Antenna Requirement Pass
5.10 2.1091/2.1093 Maximum Permissible Exposure for the EUT Pass

SPORTON International Inc. Page No. : 80f 116
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5. Test Result

5.1. Test of 26dB Bandwidth

5.1.1. Measuring Instruments
Item 18 of the table on section 6.

5.1.2. Test Procedures

The transmitter output was connected to the spectrum analyzer through an attenuator.
Set RBW of spectrum analyzer to 300kHz and VBW to 1000kHz.
The 6dB bandwidth is defined as the spectrum width with level higher than 26dB below the peak level.

Repeat above 1~3 points for the other channel of the EUT.

AR I S A

Calculated the power limit.

5.1.3. Test Setup Layout

s Y —

Spectrum analyzer EUT

LS
|

SPORTON International Inc. Page No. : 90f 116
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5.1.4. Test Result : See spectrum analyzer plots below

Normal Mode

Temperature: 26°C
Relative Humidity: 64 %

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Duty cycle of the equipment during the test: 100%

Test Engineer: Bunny Yao

Report No.: F453118

Channel Frequency

26dB Bandwidth

Calculated Power. Limit

Applied Power Limit

(MHz) (MHz) dBm dBm

01 5180 26.64 18.26 17

02 5200 25.68 18.10 17

04 5240 25.68 18.10 17

05 5260 35.90 27.38 24

06 5280 36.50 27.34 24

08 5320 28.00 25.47 24

09 5745 29.40 33.02 30

10 5765 38.56 32.86 30

12 5800 24.80 30.94 30
SPORTON International Inc. Page No. : 10 of 116
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(CH 06) : 5280MHz

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

*RBW 300 kHz
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(CH 09) : 5745MHz
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(CH 12) : 5805MHz

@ *RBW 300 kHz
“VBW 1 MHz

Ref 20 dBm “Att 30 dB SWT 20 ms

Delta 1 [T1 ]

-0.84
24 .480000000
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Report No.: F453118
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thku
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Date: 1.JUL.2004 22:23:01

Turbo Mode

Temperature: 26°C

Relative Humidity: 64 %

Duty cycle of the equipment during the test: 100%

Test Engineer: Bunny Yao

Span 80 MHz

Channel Frequency  26dB Bandwidth Calculated Power. Limit

Applied Power Limit

(MHz) (MHz) dBm dBm

01 5210 57.00 22.06 17

02 5250 66.02 29.24 17

03 5290 57.40 29.24 24

04 5760 45.84 35.70 30

05 5800 48.60 36.25 30
SPORTON International Inc. Page No. : 15 of 116
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(CH 03) : 5290MHz
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004

SPORTON LAB.

Report No.: F453118
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

5.2. Test of Maximum Peak Transmit Power

5.2.1. Measuring Instruments

Item 7 of the table on section 6.

5.2.2. Test Procedures

1. The transmitter output was connected to the Spectrum through an attenuator.
2. Set RBW of spectrum analyzer to 1000kHz and VBW to 3000kHz.

3. Use sample detector mode, span 50MHz and max hold.
4.

Use the channel power function of the spectrum analyzer to measure the power.

5.2.3. Test Setup Layout

s P N

Spectrum analyzer EUT

lo
|
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SPORTON LAB.

5.2.4. Test Result : See spectrum analyzer plots below

Normal Mode

Temperature: 25°C

Relative Humidity: 62 %
Duty cycle of the equipment during the test : 100%

Test Engineer: Bunny Yao

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mWatt) (dBm)

01 5180 14.62 28.97 17.00
02 5200 16.28 42.46 17.00
04 5240 16.80 47.86 17.00

05 5260 22.06 106.69 24.00

06 5280 21.96 157.04 24.00
08 5320 15.59 36.22 24.00
09 5745 13.48 22.28 30.00

10 5765 23.65 231.74 30.00

12 5805 14.10 25.70 30.00

Power Limits:

5150MHz~5250MHz is 17dBm or 26dB bandwidth of Power Limits, whichever is less.
5250MHz~5350MHz is 24dBm or 26dB bandwidth of Power Limits, whichever is less.
5725MHz~5825MHz is 30dBm or 26dB bandwidth of Power Limits, whichever is less.

SPORTON International Inc.

TEL : 886-2-2696-2468
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
(CH 01) : 5180MHz
*RBW 1 MHz
*VBW 300 kHz
Ref 20 dBm *Att 30 dB SWT 20 ms
10
Aron st ot ar A |t AR A—mnn |

Center 5.18 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 14_62 dBm

(CH 02) : 5200MHz

*RBW 1 MHz
*VBW 300 kHz

Ref 20 dBm *Att 30 dB SWT 20 ms

Center 5.2 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 16.28 dBm
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e a FCC ID: O9C-WL560
Issued on Aug. 05, 2004

SPORTON LAB.

Report No.: F453118

(CH 04) : 5240MHz
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

(CH 06) : 5280MHz
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(CH 09) : 5745MHz

®

FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
(CH 12) : 5805MHz
*RBW 1 MHz
*VBW 300 kHz
Ref 20 dBm *Att 30 dB SWT 20 ms
10
) o ma N NI s A g mmn—|
[ o / N
L SAR i \,
G 20 we iy
40
--50
--60
70
Center 5.805 GHz 4 MHz/ Span 40 MHz

Tx Channel

Bandwidth 30 MHz Power 14.10 dBm

Turbo Mode

Temperature: 25°C

Relative Humidity: 62 %

Duty cycle of the equipment during the test : 100%

Test Engineer: Bunny Yao

Channel Frequency Output Power Output Power Limits
(MHz) (dBm) (mWatt) (dBm)

01 5210 16.34 43.05 17.00
02 5250 16.80 47.86 17.00
03 5290 18.50 70.79 24.00
04 5760 17.41 55.08 30.00
05 5800 11.34 13.61 30.00

Power Limits:

5150MHz~5250MHz is 17dBm or 26dB bandwidth of Power Limits, whichever is less.
5250MHz~5350MHz is 24dBm or 26dB bandwidth of Power Limits, whichever is less.
5725MHz~5825MHz is 30dBm or 26dB bandwidth of Power Limits, whichever is less.

SPORTON International Inc. Page No. : 25 0f 116
TEL : 886-2-2696-2468 Issued Date : Aug. 05, 2004
FAX : 886-2-2696-2255



FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.
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e a FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

(CH 05) : 5800MHz
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

5.3. Test of Peak Power Spectral Density

5.3.1. Measuring Instruments

Item 7 of the table on section 6.

5.3.2. Test Procedures

1. The transmitter output is connected to the spectrum analyzer through an attenuator.
2. Set RBW of spectrum analyzer to 1000kHz and VBW to 3000kHz.

3. Use sample detector mode, span 50MHz and trace average of 100 sweeps time

4

Mark peak power and record the power density.

5.3.3. Test Setup Layout

H.) = =

Spectrum analyzer EUT
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

5.3.4. Test Result : See spectrum analyzer plots below
Normal Mode
Temperature: 25°C
Relative Humidity: 62 %
Duty cycle of the equipment during the test: 100%

Channel Frequency Density Limits
(MHz) (dBm) (dBm)
01 5180 -1.59 4dBm
02 5200 -0.04 4dBm
04 5240 0.56 4dBm
05 5260 5.73 11dBm
06 5280 5.48 11dBm
08 5320 -0.72 11dBm
09 5745 6.93 17dBm
10 5765 7.14 17dBm
12 5805 -1.86 17dBm
SPORTON International Inc. Page No. : 30 of 116
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
(CH 01) : 5180MHz
® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.59 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 5.177840000 GHz
20
10 [ A ]
o 1
/f V«ﬂ»«»wwﬂtﬁglnkn | A ANNAI A o,

L1 \

--50

-—-60

-80

Center 5.18 GHz 4 MHz/ Span 40 MHz

Date: 1.JUL.2004 20:19:06

(CH 02) : 5200MHz

@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -0.04 dBm

Ref 20 dBm “Att 30 dB SWT 20 ms 5.205360000 GHz

20

10
1 SA
[L_SA 1
o v

AR AWy | AR RIAAANA P |

/
/ \
L \,

|-40

|--50

--60.

-80
Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 1.JUL.2004 20:23:47

SPORTON International Inc. Page No. : 31 0f 116
TEL : 886-2-2696-2468 Issued Date : Aug. 05, 2004
FAX : 886-2-2696-2255



FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004

SPORTON LAB.

(CH 06) : 5280MHz

Report No.: F453118
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

(CH 09) : 5745MHz
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004

SPORTON LAB.

Report No.: F453118

(CH 12) : 5805MHz

® “RBW 1 MHz
*VBW 3 MHz
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Turbo Mode

Temperature: 25°C

Relative Humidity: 62 %

Duty cycle of the equipment during the test: 100%

Span 40 MHz

Channel Frequency Density Limits
(MHz) (dBm) (dBm)
01 5210 -2.30 4dBm
02 5250 -1.11 4dBm
03 5290 -0.52 11dBm
04 5760 -3.38 17dBm
05 5800 -4.06 17dBm
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004

SPORTON LAB.

(CH 03) : 5290MHz

Report No.: F453118
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

5.4. Test of the Ratio of Peak Excursion
5.4.1. Measuring Instruments

Item 7 of the table on section 6.

5.4.2. Test Procedures

1. The transmitter output is connected to the spectrum analyzer through an attenuator.
2. Trace 1:Set RBW of spectrum analyzer to 1000kHz and VBW to 3000kHz.

Use peak detector mode, Max-hold and search the peak of trace 1.
3. Trace 1:Set RBW of spectrum analyzer to 1000kHz and VBW to 300kHz.

Use sample detector mode, trace max-hold and search the peak of trace 2

4. The delta limits is 13dB between trace 1 and trace 2 of the peak value.

5.4.3. Test Setup Layout

| OC! —1

I
1

[__]
Spectrum analyzer EUT
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

5.4.4. Test Result : See spectrum analyzer plots below
Normal Mode
Temperature: 25°C
Relative Humidity: 62 %
Duty cycle of the equipment during the test: 100%

Channel Frequency Peak Excursion Limits
(MHz) (dB) (dB)
01 5180 5.89 13
02 5200 5.89 13
04 5240 5.07 13
05 5260 4.84 13
06 5280 5.26 13
08 5320 5.20 13
09 5745 5.06 13
10 5765 4.81 13
12 5805 6.26 13
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(CHO9) : 5745MHz

FCC ID: O9C-WL560
Issued on Aug. 05, 2004
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Report No.: F453118
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(CH12) : 5805MHz

®

VIEW

Date:

Turbo Mode

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

£
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Temperature: 25°C
Relative Humidity: 62 %

1.JUL.2004 22:23:38

Duty cycle of the equipment during the test: 100%

Channel Frequency Peak Excursion Limits
(MHz) (dB) (dB)
01 5210 4.59 13
02 5250 4.10 13
03 5290 4.49 13
04 5760 5.74 13
05 5800 4.30 13

SPORTON International Inc. Page No. : 45 of 116

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

Issued Date : Aug. 05, 2004



SPORTON LAB.

(CH 01) : 5210MHz

FCC ID: O9C-WL560
Issued on Aug. 05, 2004
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(CH 03) : 5290MHz

®

Ref 20 dBm

FCC ID: O9C-WL560
Issued on Aug. 05, 2004
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(CH 05) : 5800MHz
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

5.5. Test of Band Edges of the Operating Frequency

5.5.1. Measuring Instruments
Item 9 of the table on section 6.
5.5.2. Test Procedures

1. The transmitter is set to the lowest channel.

2. The transmitter output was connected to the spectrum analyzer via a cable and cable loss is used as
the offset of the spectrum analyzer.

3. Set both RBW and VBW of spectrum analyzer to 1000KHz and 300Hz with convenient frequency span
including 100MHz bandwidth from lower band edge.
4. The lowest band edges emission was measured and recorded.

The transmitter set to the highest channel and repeated 2~4.
5.5.3. Test Result

Test Result in lower band (Channel 01) : PASS
Test Result in higher band(Channel 11) : PASS
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FCC ID: O9C-WL560
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SPORTON LAB.

5.5.4. Note on Band edge Emission

( For Frequency Band 5.15~5.35GHz )

Normal Mode

(A) Left Edge

The band edge emission plot shows 46.06dB delta between carrier maximum power and local maximum
emission in the restricted band.

Mode 1
CHO1 Carrier power The maximum field - .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
87.90 46.06 41.84 54.00 -12.16
Mode 2
CHO1 Carrier power The maximum field I .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
94.07 46.06 48.01 54.00 -5.99
Mode 3
CHO1 Carrier power The maximum field . .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
89.33 46.06 43.27 54.00 -10.73
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

SPORTON LAB.

(B) Right Edge

The band edge emission plot shows 45.68dB delta between carrier maximum power and local maximum
emission in the restricted band

Mode 1
CHO08 Carrier power The maximum field _— .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
88.10 45.68 42.42 54.00 -11.58
Mode 2
CHO8 Carrier power The maximum field . .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
96.20 45.68 50.52 54.00 -3.48
Mode 3
CHO8 Carrier power The maximum field . .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 V/Im) (dB)
94.26 45.68 48.58 54.00 -5.42

* The maximum field strength in restricted band is the emission of carrier power strength subtract to the delta
between carrier maximum power and local maximum emission in the restricted band.
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SPORTON LAB.

Turbo Mode

(A) Left Edge

The band edge emission plot shows 46.13dB delta between carrier maximum power and local maximum
emission in the restricted band.

Mode 1
CHO1 Carrier power The maximum field . .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
87.61 46.13 41.48 54.00 -12.52
Mode 2
CHO1 Carrier power The maximum field I .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
86.20 46.13 40.07 54.00 -13.93
Mode 3
CHO1 Carrier power The maximum field - .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
86.39 46.13 40.26 54.00 -13.74
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(B) Right Edge

The band edge emission plot shows 43.09dB delta between carrier maximum power and local maximum
emission in the restricted band.

Mode 1
CHO3 Carrier power The maximum field - .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
88.51 43.09 45.42 54.00 -8.58
Mode 2
CHO3 Carrier power The maximum field . .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
86.58 43.09 45.49 54.00 -10.51
Mode 3
CHO3 Carrier power The maximum field . .
strength Delta strength in restrict band Limit Margin
(dB 1 VIm) (dB) (dB 1 V/m) (dB 1 VIm) (dB)
90.67 43.09 47.58 54.00 -6.42

* The maximum field strength in restricted band is the emission of carrier power strength subtract to the delta
between carrier maximum power and local maximum emission in the restricted band.
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Normal Mode
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Turbo Mode
(CHO01) : 5210MHz

FCC ID: O9C-WL560

Issued on Aug. 05, 2004

Report No.: F453118
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

( For Frequency Band 5.725~5.825GHz )

Normal Mode

(A)Left Edge

FAX : 886-2-2696-2255

Mode 1
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5724.72 -21.19 -17 -4.19
5714.40 -31.25 -27 -4.25
Mode 2
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5723.92 -19.15 -17 -2.15
5714.40 -29.22 -27 -2.22
Mode 3
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5723.92 -19.32 -17 -2.32
5714.80 -30.10 -27 -3.10
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

(B) Right Edge

Mode 1
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5825.44 -19.45 -17 -2.45
5836.24 -28.57 -27 -1.57
Mode 2
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5825.44 -19.15 -17 -2.15
5837.44 -27.42 -27 -0.42
Mode 3
The maximum EIRP power - .
Frequency outside bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5825.92 -19.83 -17 -2.83
5844.88 -29.27 -27 -2.27
SPORTON International Inc. Page No. : 57 of 116
TEL : 886-2-2696-2468 Issued Date : Aug. 05, 2004

FAX : 886-2-2696-2255



FCC ID: O9C-WL560
Issued on Aug. 05, 2004

SPORTON LAB.

Report No.: F453118

Turbo Mode

(A)Left Edge

Mode 1
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5724.72 -22.35 -17 -5.35
5714.16 -32.88 -27 -5.88
Mode 2
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5722.80 -20.91 -17 -3.91
5714.64 -31.04 -27 -4.04
Mode 3
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5721.92 -19.68 -17 -2.68
5714.76 -28.55 -27 -1.55
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(B) Right Edge

Mode 1
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5825.20 -22.11 -17 -5.11
5836.72 -28.56 -27 -1.56
Mode 2
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5825.44 -21.67 -17 -4.67
5835.52 -28.95 -27 -1.95
Mode 3
Spurious Maximum EIRP outside Bandedge Limit Margin
(MHz) (dBm) (dBm) (dB)
5825.20 -18.97 -17 -1.97
5835.28 -28.03 -27 -1.03
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FCC ID: O9C-WL560
Issued on Aug. 05, 2004 Report No.: F453118

5.6. Test of Spurious Radiated Emission

5.6.1. Measuring Instruments

Please reference item 8~19 in chapter 6 for the instruments used for testing.

5.6.2. Test Procedures

1. Configure the EUT according to ANSI C63.4.

2. The EUT was placed on the top of the turn table 0.8 meter above ground.

3. The phase center of the receiving antenna mounted on the top of a height-variable antenna tower
was placed 3 meters far away from the turn table.

4.  Power on the EUT and all the supporting units.

The turn table was rotated by 360 degrees to determine the position of the highest radiation.

The height of the broadband receiving antenna was varied between one meter and four meters
above ground to find the maximum emission field strength of both horizontal and vertical
polarization.

7.  For each suspected emission, the antenna tower was scan (from 1 M to 4 M) and then the turn table
was rotated (from 0 degree to 360 degrees) to find the maximum reading.

8.  Set the test-receiver system to Peak or CISPR quasi-peak Detect Function with specified bandwidth
under Maximum Hold Mode.

9. For emission above 1GHz, use 1MHz VBW and RBW for peak reading. Then 1MHz RBW and
300Hz VBW for average reading in spectrum analyzer.

10. If the emission level of the EUT in peak mode was 3 dB lower than the average limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which do
not have 3 dB margin will be repeated one by one using the quasi-peak method for below 1GHz and
average method for above the 1GHz. the reported.

11. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB higher than average
limit (that means the emission level in peak mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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5.6.3. Test Setup Layout

Rx Antenna

—t

:I_

—>

4 meters

80 cm <«——3meters ——» 1 meter
forolt B
Turn Table
Spectrum Analyzer
. oXe)

Test Receiver —
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5.6.4. Test Results and Limit

Note:

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Emission level (dBuV/m) = 20 log Emission level (uVv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Report No.: F453118

Normal Mode

Test Mode Mode 1 CH12 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 30MHz~1GHz Humidity 64%
(A) Polarization: Horizontal
Ower Limit Bzad Probe Cable Preamp Ant.  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV/m dE dBuV/m dBEulr dE dE dE CIL deg
1 E9.670 E3.46 -Z0.04 4350 40.45 221 l1.62 Z7.9E Peak -—-= -—-
E 151.850 EE5.8% -17.61 43 50 39.00 12 43 Z.E8 Z7.80 Peak et ks
3 180.110 321.E7 -1z.E3 43_.E50 43.02 13.E6 .43 Z7.74 Peak R vl
1 352._z00 3%.60 -&.40 d46.00 45.63 15.E3 3.34 E7.60 Peak - -
E 274,400 328.38 -T.6E 45.00 47.3E 1535 2.38 Z7.67 Peak == =
3 499 200 36.05 -=-9.95 4&.00 43.52 17.34 3.88 E5.69 Peak R i)
(B) Polarization: Vertical
Ower Limit Bzad Probe Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MHz dBEuV,/m dE dBEu¥ m dBul’ dE dE dE CI deg
1! 24 .40 35.42 -4.58 40.00 49 F7 13.18 1.01 Z8.04 Peak -—— -
£ £4.140 3I6.30 -3.70 40.00 Ez. 85 10.19 1.25 z27.99 QP log bl
2 ! 1l80.11l0 3=8.%94 -—-4_ &8 43.50 EO.&3 13.E6 .43 Z7.74 Peak ot ekt
1 Z&E8.800 328.03 -7.97 46.00 459.98 1z. 53 .94 Z7.4EF Peak -—— -—
Z 359200 35.48 -10.52 46.00 44_.51 1523 3.3¢ E7.60 Peak P et
3 448 800 35.59 -10.41 4&6.00 43.6E 16.E80 2.71 ZEB_.EZ4 Peak ot et
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 1 CHO1 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bzad Probe Cable Preanp Ant. Table

Fregq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos

MH= dBuV/m dE dBul m dBEuW dE dE dE CIn deg

1 lovyg_ 000 38.z0 -15.80 EH4. 00 L5314 2404 l1.21 40.19 Average 1oz ZZE

r
=

1Ze0.000 36.84 -17.16 E54_00 E1.E7 2456 .38 40,37 Awverage e St
3 1eZz 000 37.E0 -le.80 E4_00 L0685 ZE5.71 1.52 40.88 Awerage R et

(B) Polarization: Vertical

Over Limit Bzad Probe Cable Preamp Ant  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBuV/m dE dBuV/m dBEut’ dE dE dE CIn deqg

1 1078.000 36.79 -17.E1 54.00 G51.73 24.04 1.21 40.19 Awverage -—= -—-
l435.000 35.05 -18.35 54 .00 45.07 Z5_07 l.46 4055 Awerage RS et
3 lezz. 000 36.37 -17.63 54,00 43.8Z 2571 1.5E 40.68 Awerage s el

]

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.

SPORTON International Inc. Page No. : 63 0f 116
TEL : 886-2-2696-2468 Issued Date : Aug. 05, 2004
FAX : 886-2-2696-2255



SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Normal Mode

Test Mode Mode 1 CHO4  [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%
(A) Polarization: Horizontal
Ower Limit Bead Probe Cable Preamnp Ant  Table
Fregq Lewel Limit Line Lewsl Factor Loss Factor Bemark Pos Pos
MHz dBu¥/m dE dEuW,/m dEuW dE dE dE I deo
1 lo7?g_000 32&6.08 -17.92 E4.00 E1.02 Z4.04 1.21 40.19% Average -— -—=
E lze0_ 000 323.91 —-z0.0% E4_00 48_ 34 F4_ E6 1.38 4037 Average et =
3 l4z8_ 000 325.z8 -18.7E E4.00 459320 Z5.07 l.46 40_55 Average okt arlecta
(B) Polarization: Vertical
Owver Limit Bzad Probe Cable Preaup Ant.  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBEuW,/m dE dBEuV/m dEuW dE dE dE CIn deg
1 lo78. 000 3&.77 -17.23 E4.00 E1.71 E4.04 1.1 40.19% Awerage 10%& ZEa
z l4z8. 000 34_23 -19.77 E4_.00 48_25 g5_.07 1.46 40.E5E5 Awerages e ks
3 1&gz 000 3E_15 -128.85 E4_00 48.60 EL5_71 1.5 40.68 Awerage R el

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.

SPORTON International Inc.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 1 CHO8 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bead Probe Cahle Preanp int Table

Fregq Lewel Limit Line Lewsl Factor Loss Factor Bemark Pos Pos

MH=z dBEuWV./m dB dBuV/m dBul’ dE dE dE CIL deg

1 1078000 37.46 -1le.54 54 00 Lz 40 24.04 l.21 40.12 Average 10% 253

]

1Ze0_000 3&6.30 -17.70 E4_00 50732 24 56 1.38 40.37 Awverage = =t
3 lLzs. 000 35.92 -18.08 EL54.00 45 73 25.35 l.45 40.6Z Average ot cdecte

(B) Polarization: Vertical

Over Limit Bead Probe Cable Preamp ant.  Table
Fregq Lewel Linit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dEuV./m dE dBEuV./m dEuW dE dE dE CIL deg

1 lo?a. 000 3723 -16.77 E4.00 EE_ 17 24,04 1.1 40.13% Awverage -—- -—-
120,000 332,46 -E0_54 L4400 4783 24 L& 1.32 4037 Awverage P i
2 l4a32. 000 32280 -E1_E0 L4.00 4682 2507 1.46 40 5L Awerage TR et

M

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 1 CHO9 [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bead Probe Cable Preamp int. Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Bemark Po=s Pao=s
MHz dBuV,/m dE dBuV m dEut’ dE dE dE CIn deo

1260.000 40.04 -1%.96 54.00 56.61 Z24.56 1.38 47.51 Average -— 2
1435.000 40.24 -13.66 54.00 56.2% 25.07 1.46 42.5% Awerage gk i
1795.000 40.82 -13.1% 54.00 55.54 26.36 1.58 4Z2.66 Awerage — .

Fowm e

38E8_000 41.56 -17.44 54 00 L0285 32 EL Z2.0&6 43 60 Average -—= -

(B) Polarization: Vertical

Ower Limit Bzad Probe Cable Preanp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Paos
MH=z dBEuWV/m dE dBuV/ m dBuW dE dE dE CI deg

1 lo7g.000 329,11 -14.8% LH4.00 Ee_ 20 24,04 1.21 4Z_44 Awerage --- -—-=
lz48_ 000 322.232 -15.77 L4.00 5451 24.81 1.35 4Z_L54 Awerage P it
3 l4z8._000 42.01 -10.3%3 E4.00 5506 2ZE5.07 l.48 d4Z_58 Average 10& 171

-

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Normal Mode
Test Mode Mode 1 CH12 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Oyer Limit Bzad Probe Cable Preanp Ant. Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MHz dBuV,/m dE dBEuW m dBEu dE dE dE CIL deg
1 lo7g.000 36.15 -17.85 E£4.00 E1.0% Z4.04 1.1 40.1% Average -—- -——
E 1Zg0.000 33.88 -E0.12 E4.00 48.31 Z4.E86 1.38 40,37 Average == et
3 162 .000 35,19 -18.81 E4.00 d48.64 EZ5.71 1.8 40.68 Average R et
1 ZE868.000 47.61 -&.3% EL4.00 E4.49 3E.37 Z.E0 41_4E5 Average 105 zla
1 1lle0&.000 E7.68 -1&6.32 74.00 E4.08 322.EFZ 4. 65 40.Z1 Peak - -
£ lle0g. 000 4&.24 -7.08 54,00 43.E83 39.E2 4,65 40,21 Average R St
(B) Polarization: Vertical
Ower Limit Bzad Probe Cable Preamp Ant. Table
Freg Lewel Limit Line Lewel Factor Loss Factor PRemark Pos= Pos
MHz dEuV/m dE dBuWV/m dBEuw dE dE dE CIL deg
1 l078.000 3&.04 -17.96 E4.00 E0.98 Z4.04 1.1 40.19% Awverage -—— -——
E 1l4Z8.000 33.55 -Z0.45 E4_00 47.57 E5.07 1.46 40_55 Awerage et aits
3 lsgz.000 3544 -18. 56 E4.00 48.8% 571 1.8 40_.68 Awverage ot vt
1 Zg@68.000 47.87 -&.73 E4.00 E4_15 ZE.3Z7 Z.E0 41.4E5 Awerage -—- -——

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.

SPORTON International Inc.
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Turbo Mode
Test Mode Mode 1 CHO1 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Remark: There is no spurious emission on this polarization.
(B) Polarization: Vertical
Ower Limit Bzad Probe Cable Preamp Ant. Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBEuV/m dE dEuW m dBul’ dE dE dE CIL deg
1 1072.000 33.71 -20.23 E4.00 5050 Z4.04 1. 21 47 44 Average -—- -—-
Z 1Ze0_000 3418 -19. 82 L4 00 EO.75 24 _Ef 1.38 42Z_51 Awverage = =ik
3 1432.000 34.96 -19.04 E4.00 E1.0l Z5.07 1.46 4Z_ ES Average 107 121

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.

SPORTON International Inc.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 1 CHO2 [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bead Probe Cable Preanp int  Table
Freq Level Limit Line Lewel Factor Loss Factor Remark Po=s Pos=s
MHz dBu¥W ./ /m dB dBul/m dBEu’ dE dE dE CIL deqg

1 1078000 33.64 —-20.36 S54.00 5S0.33 Z24.04 1.21 47.44 Average -—= -
Z 122z 000 35.43 -12_87 L4. 00 45 82 F& 71 1.58 4F &8 Average e i

(B) Polarization: Vertical

Owver Limit Bead Probe Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuV/m dE dBu¥/m dBEuw dE dE dE CIL deg

1 107,000 3E.9z -z1.08 B4 .00 E0O.11 E4.04 1.21 42.44 Average - -
l1Zg0.000 34,28 -19.7Z E54_ 00 E0O.85 E4_E6 1.38 4z L5l Awerage e St
3 l4z2. 000 235 L5L -18_45 L4400 E1.e0 E5_07 l.46 4Z_ 52 Awverage 103 Z1l3

)

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 1 CHO3 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bead Probe Cable Preamp antt  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Fos Pos
MH=z dBuW/m dE dEuV/m dBuy dE dE dE CIL deg

1 1078000 32.86 —-21.34 &H4.00 43 85 Z24.04 1.21 4Z.44 Average - -
z lez0.000 25,20 -15.30 &4.00 50,681 Z5.70 1.52 42.63 Average = it

(B) Polarization: Vertical

Owver Limit Bead Probe Cable Preanp int Tahle
Freg Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos=s
MHz dBuV/m dE dBu¥W/m dBuy dE dE dE CIL deg

1 lo72.000 23,87 -20.13 E4. 00 E1.0&6 Z4.04 1.21 42 44 Awerage —-—- -——-
lZg0_000 34.07 -12_.33 54_.00 50.64 2456 1.38 42_51 Awerage R il
3 l438.000 35.27 -18.73 bL54.00 E5L.3Z Z5.07 l.46 4E.58 Awverage 10z 1lze

[}

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 1 CHO4  [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

Remark: There is no spurious emission on this polarization.

(A) Polarization: Vertical

Ower Limit Bead Probe Cable Preamp Ant.  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos=s Pos=
MH=z dBEuV./m dE dBuW/m dBEuW dE dE dE CIL deg

1 1078000 324 02 -1%3.87 L4, 00 K122 E4.04 1.21 4Z.44 Awverage - -
1Eg0_000 3418 -1%.82 EL4_.00 ELO.75 E4.56 1.38 4z2. Ll Average = =
e l4z2_ 000 34 50 -1%2.&50 LE4. 00 EO_EE ELE_07 l.46 42 58 Awverage 104 1l4L

]

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 1 CHO5 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Remark: There is no spurious emission on this polarization.

(A) Polarization: Vertical

Ower Limit Bead Probe Cable Preanp Lnt Table
Fregq Lewvel Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MHz dBuV/m dB dBEu¥ m dBulr dE dE dE CI deg

1 l07s.000 34,10 -12.20 t4.00 51.232 Z24.04 1.2l 42.44 Average - -
lZe0_ 000 34,86 —-19.14 54,00 51,43 24,56 1.38 42.51 Average = =
3 ld4zs.000 35,33 -1ls.87 L4.00 51.38 ZE5.07 l.46 42.58 Average 105 lZe

I

5.6.5.

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Note:
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Normal Mode
Test Mode Mode 2 CH12 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 30MHz~1GHz Humidity 64%
(A) Polarization: Horizontal
Over Limit Bead Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Los=s Factor Remark Pos Pos
MHz dBuV,/m dE dBu¥ m dBul’ dE dE dE CIL deg
1 89.670 Z5.46 -12.04 43.50 4z .45 9.31 1.62 27.92 Peak - -
z 15L.E5E0 24.89 -18.61 43.50 38.00 1Z.43 Z.26 27.80 Peak - ——=
2 179.940 20.24 -12.26 432.E0 42.00 12.EE  2.42 27.74 Peak - ——=
1 262800 34.93 -11.07 46.00 46.88 1Z.53  Z.94 Z7.42 Peak -—= -—-
z 2E9_Z00 37.60 -2.40 46.00 46.63 15,23  3.34 Z7.60 Peak -—= -—=
2 274,400 39.38 -6.6Z 46.00 48.32 1E.35 3.38 Z7.67 Peak -—= -—=
(B) Polarization: Vertical
Ower Limit Bzad Probe Cable Preanp Ant. Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Pemark Dos=s Dos=s
MHz dEuV/m dE dBuV/m dBul’ dE dE dE CIL deg
1! 24.4Z0 34,42 -5.E2 40.00 42,27 13.12 1.0l 22.04 Peak -—= -—-
z E4.990 33.45% -g.E1 40.00 E0.0l 10.2Z1 1.2 27.99 Peak -—= -—=
2 179.940 37.44 -6£.06 43.50 49.20 13.685 Z.43 27.74 Peak 11z 217
1 Z68._800 325.03 -6.97 46.00 E0.98 17 E3 Z2.94 7 47 Peak -—- -—-
£ 59 _Z00 3I5.48 -9 L5 46.00 45 51 1E5_23 3.34 E7.60 Peak = =
2 448 _8200 32F6.5% -9.41 46.00 44 862 1le.E50 2.71 E8.E&4 Peak teta et
Page No. 1 73 of 116
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Normal Mode

Test Mode Mode 2 CHO1 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Ower Limit Bzad Probe Cable Preanp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dE dBEu¥,/m dBul’ dE dE dE CI deg
1 1078000 39_.FE0 -14.80 E4.00 E4.14 Z4.04 1.Z1 40.1% Average 105 ZED
E 1Zg0_000 35.84 -18.16 E4.00 EO_E7 EZ4.E58 1.38 40_37 Average et ks
3 1gE2_ 000 37.E0 -16.80 E4_00 EO.&5E E5.71 1.5 40.68 Average okt vl
(B) Polarization: Vertical
Ower Limit Bzad Probe Cable Preanp Ant. Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBEuV/m dE dEuW m dEuaW dE dE dE CIL deg
1 lo7g.000 35.79 -18.F1 E54.00 E0.73 Z24.04 1.1 40.1% Average -—-= -—-
E 1438._000 35.05 -17.%&5 E4.00 E0.07 gZ5.07 1l.48 40_55 Average et et
3 1gE2_ 000 37.37 -1l6.63 E4.00 EO.BE Z5.71 1.8 40.68 Average R vl

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.

SPORTON International Inc.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 2 CHO4  [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

Over Limit Bead Probe Cable Preanp int  Tahble
Freq Level Limit Line Level Factor Loss Factor Bemark Pos Pos
MH=z dBEu¥, m dE dBul m dEuaW dE dE dE CIL deg

1 1076.000 35.15 -18.85 54.00 50.10 Z4.04 1.20 40.19 Awerage TR EE
1438.000 27.23 -16.72 E54.00 E51.30 25.07 1.46 40.55 Awerage Lphs L
3 1708.000 35.45 -18.55 54.00 45.66 26.03 1.49 40.73 Awverage e ey

]

(B) Polarization: Vertical

Ower Limit Bzad Probe Cable Preamp Ant  Table

Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos

MHz dBuV,/m dE dBEuWm dBul dE dE dE CIn deg

1 lo7g.000 37.77 -le.z3 E4.00 EE.T1 24.04 1.E1 40.1% Average 105 zla

)

1494 000 33.88 —-E0.1Z E4.00 47.73 25 23 1.46 40,60 Average s St
3 16ZEZ.000 36.15 -17.85 E4.00 4960 2571 1.5& 40.68 Average ot ekt

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 2 CHO8 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bzad Proke Cable Preanp int Tahle

Freq Lewel Limit Line Lewel Factor Loss Factor PRemark Po= Pao=

MHz dBEuV/m dBE dBuV/m dBEuW’ dE dE dE CIL deg

1 lo?g.000 32_45 -14.54 E54_00 5440 2404 1.21 40.1% Average 107 £lg

-

lzg0_ 000 3630 —-17.70 54_00 5S0.73 24 56 1.38 40_37 Average el iats
3 ls2e. 000 3732 -1e.08 54,00 S51.73 2535 l.45 40.6Z2 Average et et

(B) Polarization: Vertical

Owver Limit Bead Probe Cable Preamp Ant.  Table
Freg Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Paos
MHz dEuV,/m dE dEuV./m dBEuW dE dE dE CIL deg

1 lo?g. 000 38 F3 -15.77 L4.00 E2.17 E4_04 1.21 40.19% Awerage -—- -—-
1Ze0_ 000 34 46 -19.54 L4 .00 4883 Fd4 LE 1.38 40.37 Awerage sl i
3 1438 000 3280 -EZ1.z0 L4.00 46 82 EL_0O7 1.46 40 5L Awerage ot eten adate

I

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 2 CHO9  [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bead Probe Cahle Preaup Ant  Tahle
Freq Lewel Limit Line Lewesl Factor Los=s Factor PRemark Pos Pos=s
MHz dBuV/m dE dBEu¥ ./ m dBuy dE dE dE CIL deg

1 lo7g2_000 32389 -14.41 54 00 5578 E4.04 1.1 47 44 Awverage —-——- -—=
l4zs.000 42,98 -10.02 54 00 e0.03 2Z25.07 l.46 42 58 Awverage 106 124
a ZEREZ_O0O0 3F9.Z6 -14.74 E4 00 EZ_41 ET7.T7E 1.7& 42 6L Awverage otetis ket

I

1 3825.000 43.1% -10.81 54.00 52.48 32,25 Z.06 43.60 Average - -

(B) Polarization: Vertical

Ower Limit Bead Probe Cable Preanp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBEuW,/m dE dEuW,/m dEnuW dE dE dE CIn deg

1 ld438. 000 32306 -14.94 E4_ 00 E5.11 Z5.07 l.46 42,58 Awerage - -——
1798000 35.80 -18.20 E4.00 EO_5z2 Z6.36 .58 d4EZ.66 Awerage R Sl
3 2z5z. 000 3E5.70 -18.30 E54.00 d45.85 Z7.78 1.7z 4Z.65 Awverage gty ekt

&
=

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 2 CH12 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Owver Limit Bzad Probe Cable Preanp int Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBEu¥,/m dE dEuW, m dEuW dE dE dE CIL deg
1 lo7g._000 37.15 -16.85 E4.00 EZ. 0% Z4.04 1.1 40.1% Average - —-——
E 1lZg0_000 35.88 -18.1F E4.00 E0O.31 EZ4.58 1.38 40,37 Average e ats
3 1gE2_ 000 3&6.1% -17.81 E4.00 49 564 EL5.71 1.5 40.68 Average e et
1 2870.000 4700 -7.00 E4_00 E3I. 98 2E.37 £.10 41.45F Average -—-= -—-
1 1lleo&.000 2 E7.68 -l&.32 74.00 E4_0F 39 2EF 4. .65 40.F1 Peak -—- -—-
£ lleo0s.000 45,77 -8.23 E4.00 42.11 39.ZE 4. 65 40.E1 Awverage et et
(B) Polarization: Vertical
Ower Limit Bzad Probe Cable Preamp Ant.  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dE dEuW/ m dBul’ dE dE dE CIL deg
1 1l07&._000 35.35 -18.65 E4.00 E0.30 E4.04 1.0 40,19 Average -—-= -——
E 1438._000 34 55 -19.45 £E£4.00 48.E57 EZ&5.07 1.46 40,55 Average et =
3 16E2._ 000 3&6.44 -17.856 E4.00 49.8% EL5.71 1.5 40.68 Average R et
1 zZg@68._000 482.E7 -E.73 E4.00 EE_1E 3Z.37 Z.E0 41.45 Awerage 10& i

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.

SPORTON International Inc.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 2 CHO1 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Over Limit Bead Probe Cable Preanp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos=s Pos=s
MH= dBuV/m dE dBuV S m dEuy dB dE de cIm deog

1 l0%72.000 22,90 -21.10 L54.00 L5002 24,04 l.21 4dE.44 Awverage -——- -——-
Z 1886000 26_34 -17.66 L&4. 00 EO_7E ZE_ 68 1.58 47 68 Awerage 1oz ZZE

(B) Polarization: Vertical

Owver Limit Bead Proke Cable Preamp int Tahble
Freq Level Limit Line Lewel Factor Loss Factor Bemark Paos Pos
MHz dEuW,/m dE dBuWV/m dBuWT dE dE dE CIL deg

1 1433. 000 35.15 -18.85 5400 5120 Z5.07 l.46 4Z_58 Awverage - -

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 2 CHO2 [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

Over Limit Bead Probe Cable Preaup Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBu¥,/m dBE dBul/m dBEur dE dE dE CI deg

1 1z&0.000 23 15 -20.85 L4 .00 49 7F 24 L6 1.282 4Z_5l1 Average - -—=

(B) Polarization: Vertical

Ower Limit Bead Probe Cable Preamp Ant. Table
Freq Level Limit Line Lewvel Factor Loss Factor Remark Pos Po=s
MH=z dBu¥/m dE dBu¥W . m dBu¥ dE dE dE CIL deg

1 1072000 32.67 -Z0.32332 5400 L5086 2404 1.21 4Z_44 Awverage -—= -—=
1ze0_000 33.85 -20.15 54.00 50.47 24 56 1.38 4Z.5]1 Average 101 145
2 1432_ 000 332.84 -Z0_.16 E4_.00 4583 Z5_07 1.46 4Z_E8 Average stda ket

-

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Turbo Mode
Test Mode Mode 2 CHO3 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Ower Limit Bead Probe Cahble Preamp nt Table
Fregqg Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos=
MH=z dBEuV/m dE dBuV,/m dBEuW dE dEB dE cm deg
1 lo7g.000 32.88 -fl.18 E54.00 50.01 E4.04 1.21 4z._44 Awerage -——- -——-=
(B) Polarization: Vertical
Owver Limit Bead Probe Cable Preanp Ant. Table
Freg Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos=s
MHz dBuV/m dB dBEu¥/m dBui’ dE dE dE CIL de
1 lo7e.000 323.80 -Z0.Z0 E4.00 E0.9% E4_04 1.21 4Z_ 44 Awverage —-—- -—=
E lEg0.000 34.67 -19.33 E£4.00 El1.Z4 E4_56 1.38 4E_E5l Awverage e S
2 l4z8.000 32&.30 -17.70 L4.00 EE.ZE EE.07 l.46 4E.58 Average 10k Z17

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

: 81 of 116
: Aug. 05, 2004

Page No.
Issued Date




SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Turbo Mode
Test Mode Mode 2 CHO4  [Temperature 26 deg. C

— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

I

Owver Limit Bead Probe Cable Preamp int Table
Freqg Lewel Limit Line Lewel Factor Los=s Factor Pemark Pos= Pos=
MHz dBuV/m dBE dEuW m dBEnW dE dE dE CIn deg
1 lo7e. 000 32.88 -21.12 E£4.00 E0.07 Z24.04 1.21 42Z._ 44 Awverage -—- -—-
l4zg_ 000 33,11 -20.9% L£4.00 42.1& EL.07 1l.45 47 58 Awverage P e P
3 1795_ 000 35.85 -18.14 E54.00 E0O.58 Z6.36 1.58 47Z_ 86 Awverage 10z z1%
(B) Polarization: Vertical
Over Limit Bzad Probe Cable Preanp int Table
Freq Lewel Limit Line Lewel Factor Los=s Factor Bemark Pos= Paos=s
MHz dBEuW,/m dBE dBuV/m dBEuy dE dE dE CIL deqg

1 1078000 33.31 -20.63

[}

lz60_000 34.897 -192.03

3 1435 000 35.77 -18_Z23

LZ4.00 5050
LZ4.00 51.54
Z4.00 51.8:2

Z4. 04 1.21
Z4 .56 1.38
£25.07 1._4a

47 _d44 Awverage -—-
47 _ 51 Awerage P
47 58 Awerage 5kl

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 2 CHO5 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bzad Probe Cabhle Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Los= Factor Bemark Pos Pos=s
MHz dBuV/m dE dEuV . m dEual’ dE dE dE CIL deg

1 lorg_ 000 323.88 -Z0_1Z L4 00 E1.07 E4.04 1.21 4Z.44 Awerage -—= -
Z 1435 000 33.78 -Z0_2Z 54.00 459 33 E5.07 1.46 42 53 Average = =

(B) Polarization: Vertical

Ower Limit Bead Probe Cable Preamp Ant.  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pemark Pos= Pos
MH= 4dBuV/m dB dBuW dBuy dE de dE CIL deg

1 lovg._ 000 34 20 -19.30 E4. 00 E51.3%9 Z4.04 1.21 4Z7_44 Average - -—-
lzg0. 000 23.591 -z0.0% 54,00 E0. 48 =24 L6 .38 4E.El Average = =
3 l435_ 000 35_50 -18_50 E4 00 E1.EE EL5.07 l1.46 47 L8 Average 105 Z16

I
-~

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Note:

Emission level (dBuV/m) = 20 log Emission level (uVv/m)
Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Normal Mode

Test Mode

Mode 3 CH12

Temperature

26 deg.

C

Freq. Range

30MHz~1GHz

Humidity

64%

Tested

By Steve Chen

(A) Polarization: Horizontal

Over Limit Bead Probe Cable Preanp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor PBemark Pos Pos
MH= JdBuV m dE dBuV/m dBu dE dE dE CIn deo
1 1l43.390 Z24.36 -13.14 43.50 38.10 1l1.9& £.11 27.8l1 Peak --- -—-
Z l48.150 24.08 -13.4F 43.50 37.38 12.:z7 £.23 27.80 Peak e st
3 lgo_ 110 2772 .-1&5.78 43.50 39,47 .13.56 £.43 27.74 Peak TR e
1 252 200 324,58 -11.4F 46.00 4361 15.:z23 2.34  27_60 Peak -—- -——-
Z 374400 32536 -10.64 46.00 44 30 1535 2.38 E7.67 Peak o i,
2 S00_000  2FE.02 -93.93 46,00 32720 z1.08 L.34 Z28_.320 Peak bt st Gl
(B) Polarization: Vertical
Ower Limit Bead Probe Cable Preamnp Ant Tahle
Freq Lewel Limit Line Lewel Factor Lo=ss Factor PRemark Pos= Paos=
MH=z dBul/m dBE dBulW/m dBEur dE dE dE cI deg
1 34_4E0 3.9 -7.04 40.00 46.81 1318 1.01 £82.04 Peak 1&8 131
z 98_3240 32_E8 -10.9%4 43_E50 45_0& S.65 1.75 E7.90 Peak R et
el lg0_ 110 34.12 -5.38 43_E50 4587 13_E86 .42 E7.74 Peak R bt
1 Z49_g00 35.34 -%_56 46,00 48.63 1238 £.82 Z7_E50 Peak —-—- -—=
z 374400 32495 -11.05 45.00 43,85 15 35 2.38 ET.&87 Peak P el
3 Jzo_0o00 32450 -11_.50 45,00 0 38.EE 1988 4 76 ER.7E Peak gzl Lt
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 3 CHO1 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Over Limit BEead Probe Cable Preamp Ant. Table
Freq Level Linit Line Lewel Factor Loss Factor Bemark Pos Pos
MHz dBuV/m dBE dBuV/m dBuv dE dE dE CIL deg

1075, 000 35.04 -15.%6 S54.00 5298 Z24.04 1.21 40.1% Awverage - -
1435. 000 37.35 -le.65 S4.00 5137 Z5.07 l1.46 d40.55 Awerage = =
1886.000 35.71 -15.2% G§4.00 4528 Z6.863 1.58 40.384 Awerage teh ekt

l03es. 000 E51.51 -2Z.459 74,00 47 87 38,35 4.01 329.42 Peak - -
10366 000 33.45 -15.55 54,00 34,51 3335 4. 01 3247 Average = et

1 b= WM

(B) Polarization: Vertical

Ower Limit Bead Probe Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Po= Pao=s

MH=z dBul/m dB dBuy/m dBua’ dE dE dE CIL deg

1 lo7g.000 39.30 -14.70 E4.00 E4.F4 ZF4_04 1.1 40.19 Average 103 11z

1Eg0. 000 37.2ZE -1le.78 E4.00 E1. 65 E4. 56 1.38 40.37 Average R St
3 16ZEZ.000 36.85 -17.1&5 £E54.00 50.30 ZEE5.71 1.5 40.68 Average R et

)

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Normal Mode

Test Mode Mode 3 Ch04 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%
(A) Polarization: Horizontal
Ower Limit Bzad Probe Cable Preamp Ant. Table
Freg Lewel Limit Line Lewel Factor Loss Factor PRemark Pos Pos
MHz dBu¥,/m dE dEuW m dBul’ dE dE dE CIL deg
1 lo7g.000 37.0% -16.%1 E4.00 EE.03 E4.04 1.1 40.19% Awverage -—-= -—-
Z l422_ 000 322.04 -15.92¢ EL£4.00 EE. 068 EL_07 1l.4& 40.E5E5 Average St et
3 16z _ 000 37.1E -1&6.88 E4.00 EO.E7 EE._71 1.8 40.88 Awverage R vl
1 24%2_000 43,67 -1l0.33 E4_.00 E1.70 31.320 1.37 41.30 Awerage -—= -—-
1 1o47&.000 E0.90 -E3.10 <74.00 47.43 3948 3.33 39.40 Peak -—-= -—-
£ lo47&_000 327.96 -1l&6.04 E4.00 34_55 39.48 3.33 39.40 Average et et
(B) Polarization: Vertical

Ower Limit Bzad Probe Cable Preaup Ant  Table

Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos

MHz dEuV/m dE dABuW m dBEuw’ dE dE dE CIL deg

1 lo72.000 29,13 -14.87 L£4.00 E4.07 E4.04 1.21 40.1% Average -—= -—-

E l12g0.000 37.50 -l6.50 E4.00 £51.923 Z4. 58 1.38 40.37 Average s i

3 legz.000 37.0% -1l6.%1 E4.00 5054 Z5.71 1.52 40.68 Average R ety

1 3459F.000 43.3%9% -10.01 E4.00 ESz.0z 31.320 1.97 41.30 Awerage 1a7 127

1 1lo47&.000 EE.E50 -E1.E5E0 74.00 43,03 39_48 3.33 39.40 Peak -—= -—=

£ lo47&._000 39.58 -14.4F E4.00 36.17 39._48 3.33 39.40 Awerage el s

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Normal Mode
Test Mode Mode 3 CHO8 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Ower Limit Bead Probe Cabhle Preanp Ant.  Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Paos
MHz dBEuV,/m dE dBuW/ m dEuW dE dE dE CIn deg
1 lo078. 000 37.84 -16.16 E4.00 Ez. 78 E4.04 1.1 40.1% Average -—— -—
£ l4z8_ 000 3747 -16.53 EL4.00 El.49 zE5_07 1.4 40_.E5E5 Average et it
3 1z 000 3E5.11 -128.8% L£4.00 48 586 EL5.71 1.5 40.88 Average ot bt
1 254F.000 4z.45 -11_.E55 E4.00 E0.21 321.44 2.1 41.3% Awverage -—— -——
1 1logde_ 000 5433 -19.61 74.00 E0O.E3 39.41 4_ 18 359_.37 Peak - -
£ log4s_ 000 41.84 -12.15 E4.00 37.68 39_.41 4_1F 39.37 Average ke ks
(B) Polarization: Vertical
Over Limit Bzad Probe Cable Preanp Ant Table
Freq Lewel Limit Line Lewel Factor Los=s Factor PRemark Pos Pos
MHz dEuV,/m dE dBuV/m dBEuW dE dE dE CIL deg
1 lo7g.000 3935 -14_. 65 E4.00 54 F9 Fd4.04 1.1 40.19 Awverage -—- -—=
E 1zg0.000 37.58 -1l6.4F E4.00 Ez.01 E4.E58 1.38 40_.37 Average R s
3 lggz. 000 36.76 -17.E4 E4.00 EO.E1 EE.7T1 1.8 40.68 Awverage R bty
1 L4z 000 45.04 -7.9& E4.00 E53.80 31.44 .1z 41.32 Awerage 108 185
1 10&44_ 000 E&.30 -17.70 74.00 EE_15 329.41 4.11 39_37 Peak -—= -—=
£ log44 000 43.64 —-10.38 E54.00 3943 3341 4.11 39.37 Average = it

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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SPORTON LAB.

FCC ID: O9C-WL560
Issued on Aug. 05, 2004

Report No.: F453118

Normal Mode

Test Mode Mode 3 CHO9 [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Ovwer Limit Bzad Probe Cable Preamnp Ant.  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Remark Fos= Fos=
MHz dBEuV,/m dE dEuV/m dBEaW dE dE dE oI deg
1 lo7g_ 000 39.34 -34 .86 74,00 E&. 853 Z24.04 1.21 4Z.44 Awerage T =TT
z 1342_ 000 38.1% -35.8E 74.00 54 568 Z4.81 1.35 4Z.54 Awerage =5 ===
z 1438_000 4270 -31.30 74.00 L5275 EZL5.07 l.48 4Z.58 Awerage TR St
(B) Polarization: Vertical
Over Limit Bead Probe Cable Preanp Ant Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Fos Fos
MH= JdBuV/m dE dBuV/m dBuwr dE de de fud '} deg
1 l1Zs0.000 37.97 -16.03 L54._00 E4_54 Z24.56 1.382 42.5]1 Average S )
Z 1432.000 40.47 -13.53 E4_00 E&_5z E5.07 1.46 4Z.58 Average 10E 1&k&
3 lgge. 000 36.60 -17.40 E4_00 51.01 EZ6.69 1.58 4Z.68 Average b SR

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Normal Mode
Test Mode Mode 3 CH12 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%
(A) Polarization: Horizontal
Over Limit Bzad Probe Cable Preamp Ant.  Table
Freq Level Limit Line Lewel Factor Los=s Factor PRemark Pos Pos
MH=z dBEuV,/m dE dEuY/m dBul’ dE dE dE CIL deg
1 lo7g.000 37.45 -16 .55 E4.00 GE2.323 E4.04 1.1 40.1% Awverage -—= -—=
Z l4z8_000 3&.98 -17.0F E4_ 00 El1.00 EE.07 l.48 40_EL5 Awerage = SRS
3 1g2z_ 000 35.88 -18.1f E4.00 4843 ZE&.71 1.58 40_.84 Awverage R ety
1 2Z@E8.000 EO.27 -3.03 E4.00 E7.85 3Z.37 Z.E0 41._45 Awerage 108 112
(B) Polarization: Vertical
Ower Limit Bead Frobe Cable Preamp int Tahle
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MH= dBuWV/m dE dBuV/m dBEut’ dE dE dE CIl deg
1 lo7g.000 38.%8 -15.02Z E54.00 E3I.9E E4.04 1.1 40.1% Awerage -—= -—=
E 1g0.000 37.10 -16.%0 E4.00 E1.53 Z4. 58 1.38 40.37 Awverage et i
3 l438.000 36_FZ0 -17.80 E4.00 EO.ZE EE5.07 l.46 40_.58 Awerage TR vty
1 3gE8.000 48.F8 -E5E.72¢ E54.00 EE_ 18 3E2.37 Z.20 41.4E5 Average -—= -—=

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 3 CHO1 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Remark: There is no spurious emission on this polarization.

(B) Polarization: Vertical

Ower Limit Bead Probe Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Po= Pao=s

MH=z dBul/m dB dBuy/m dBua’ dE dE dE CIL deg

1 lo7g.000 39.30 -14.70 E4.00 E4.F4 ZF4_04 1.1 40.19 Average 103 11z

)

1Eg0. 000 37.2ZE -1le.78 E4.00 E1. 65 E4. 56 1.38 40.37 Average R St
3 16ZEZ.000 36.85 -17.1&5 £E54.00 50.30 ZEE5.71 1.5 40.68 Average R et

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low

to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 3 CHO2 [Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz  |Humidity 64%

(A) Polarization: Horizontal

Over Limit Bead Probe Cable Preanp Ant  Table
Freq Level Limit Line Lewel Factor Loss Factor Pemark Pos Pos=
MHz d4dBuV,/m dE dBu¥,/m dBEuawT dE dE dE CIu deg

1 1l076._ 000 32.08 -21.22  54.00 4227 24.04 1.20 4Z.43 Average T T

(B) Polarization: Vertical

Ower Limit Bead Probe Cable Preanp Ant  Table

Fregq Level Limit Line Lewel Factor Loss Factor Bemark Pos Pos

MHz dBuV/m dE dBu¥V,/m dBu dE dE dE CIL deg

1 l432_ 000 35.332 -182.67 L4 .00 E£1.323 ZL5_07 l.46 47 L8 Average 10z 126

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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FCC ID: O9C-WL560

Issued on Aug. 05, 2004 Report No.: F453118
SPORTON LAB.
Turbo Mode
Test Mode Mode 3 CHO3 Temperature 26 deg. C
— Tested By Steve Chen
Freq. Range 1GHz~40GHz Humidity 64%

(A) Polarization: Horizontal

Ower Limit Bzad Probe Cable Preanp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Fas
MHz dBuV,/m dE dBuV,/m dEuyr dE dE dE CIm deqg

1 1390_000 33.3E -20.63 54._.00 43 55 24 33 1.40 42 56 Awerage oo e
z lezz_ 000 33.73 -20.27 &4.00 43 13 2571 1.5 4Z_ 63 Awverage ——i= ===

(B) Polarization: Vertical

Ower Limit Bead Probe Cable Preamp nt  Tahle
Fregq Lewvel Limit Line Lewel Factor Losz Factor Pemark Pos Pos
MH= dBuV/m dE dBuV/m dBuY dE dE dE CIL deo

1 lo7s_ o000 23.1% -Z0.8F8 &4.00 E0O.327 Z24.04 1.21 47 44 Average tnlete il
lEg0. 000 324,28 -15.72 E4.00 E0.2E ZE4.E¢ .38 d4E.El Awverage - -
3 l435_ 000 34.85 -12.15 &4.00 S0.20 Z25.07 l.46 47 55 Average 105 185

ra
=

Remark: Spurious on higher frequency band, the emission emitted by the EUT is too low
to be measured.
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